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I I FCC RF Test Report Report No. : FR2D2814B

SPORTON LAB.

Conducted Spurious Emission

Test Result
FregRange RefLevel Result Limit .
TestMode | Antenna | Freq(MHz) Verdict
[MHZ] [dBm/100KHZz] | [dBm/100KHZz] | [dBm/100KHz]
30~1000 6.01 -55.26 <-13.99 PASS
Ant9 2402
1000~26500 6.01 -45.91 <-13.99 PASS
30~1000 6.00 -48.86 <-14 PASS
Ant10 2402
1000~26500 6.00 -40.85 <-14 PASS
30~1000 6.16 -55.21 <-13.84 PASS
Ant9 2440
1000~26500 6.16 -45.24 <-13.84 PASS
BLE_1M
30~1000 5.19 -54.77 <-14.81 PASS
Ant10 2440
1000~26500 5.19 -46.07 <-14.81 PASS
30~1000 4.35 -54.61 <-15.65 PASS
Ant9 2480
1000~26500 4.35 -46.38 <-15.65 PASS
30~1000 2.63 -55.09 <-17.37 PASS
Ant10 2480
1000~26500 2.63 -46.16 <-17.37 PASS
30~1000 6.02 -54.37 <-13.98 PASS
Ant9 2402
1000~26500 6.02 -46.23 <-13.98 PASS
30~1000 5.98 -55.03 <-14.02 PASS
Ant10 2402
1000~26500 5.98 -45.97 <-14.02 PASS
30~1000 6.18 -55.07 <-13.82 PASS
Ant9 2440
1000~26500 6.18 -46.03 <-13.82 PASS
BLE_2M
30~1000 5.18 -55.22 <-14.82 PASS
Ant10 2440
1000~26500 5.18 -45.96 <-14.82 PASS
30~1000 4.36 -55.22 <-15.64 PASS
Ant9 2480
1000~26500 4.36 -46.52 <-15.64 PASS
30~1000 2.65 -54.36 <-17.35 PASS
Ant10 2480
1000~26500 2.65 -46.16 <-17.35 PASS
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Spectrum c%:

Ref Level 20,00 dém Offset 12.99 dB & RBW 100 kHz

lo Att 20dB  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk View

M1[1] 54.37 dBm

962.7050 MHz|
10 dam

0 dem

-10 dBm

D1 -13.980 dBm
-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-70 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz
_— )
L JL J Qi wa

BLE_2M_Ant9_2402_1000~26500

Spectrum c%:

Ref Level 20,00 dém Offset 12.99 dB & RBW 100 kHz

o Att 20 dB SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 2.97 dBm)
2.402030 GHz
10 dBm M2[1] -46.23 dBm
M1 20.376600 GHZ|
0 de:
=10 dgm-
D1 -13.980 dBm
-20 dgm:
-30 dgm:
-40 dfm e
-50 dfm
=70 dBm
Start 1.0 GHz 30001 pts StuE 26.5 GHz
——— - ]
L il ) CRRR e
Date: 13.JAN.2023 7:43:27
Sporton International Inc. (Kunshan) Page Number : A2-41 of 46

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID:: 2AFZZPCD8G



SPORTON LAB. FCC RF TESt Report

Report No. : FR2D2814B

BLE_2M_Ant10_2402_30~1000

Spectrum c%:

Ref Level 20,00 dém Offset 12.91 dB & RBW 100 kHz
lo Att 20dB SWT 30,1 ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

M1[1] 55.03 dBm

638.8330 MHz|
10 dam

0 dem

-10 dBm

D1 -14.020 dBm
-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-70 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz
—t
L il ) [T EEEEER—]

BLE_2M_Ant10_2402_1000~26500

Spectrum c%:

Ref Level 20,00 dém Offset 12.91 dB & RBW 100 kHz

o Att 20 de SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 5.54 dBm
2.402030 GHz
10 dB M2[1] -45.97 dBm
24.505900 GHz
0 de
-10 dBm
D1 -14.020 dBm
-20 dgm
-30 dim
-40 djm o
-50 dfm-
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—_— —t
L Jj J A
Da 13.JAN.2023 2 29

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID:: 2AFZZPCD8G

Page Number 1 A2-42 of 46



soomron 1as. FCC RF Test Report Report No. : FR2D2814B

BLE_2M_Ant9_2440_30~1000

Spectrum c%:

Ref Level 20,00 dém Offset 12.77 dB & RBW 100 kHz

lo Att 20dB  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk View

M1[1] 55.07 dBm

960.7650 MHZz|
10 dam

0 dem

-10 dBm

D1 -13.820 dBm
-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-70 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz
_— )
L JL J Qi wa

023 17:44:51

BLE_2M_Ant9_2440_1000~26500

Spectrum c%:
Ref Level 20,00 dBm  Offset 12.77 dB & RBW 100 khz
lo Att 20dE  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 2.54 dBm
2.439430 GHz
10 dBm M2[1] -46.03 dBm)
M1 20.365550 GHz,
A
0 dBm
-10 dBim
D1 -13.820 dBm
-20 dem
-30 dem.
40 dBim
M2
-50 dem-
-70 dBm
Start 1.0 GHz 30001 pts StuE 26.5 GHz
—— - ]
L Jj J [TOEREE e
Date: 13.JAN.2023 17:45:27
Sporton International Inc. (Kunshan) Page Number . A2-43 of 46

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID:: 2AFZZPCD8G



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2814B

BLE_2M_Ant10_2440_30~1000

Spectrum

[@

Ref Level 20,00 dém
o Att 20 dB
Count 10/10

Offset 12.74 d8 & RBW 100 kHz
SWT 30.1 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

10 dam

M1[1]

55.22 dBm)
938.0030 MHz|

0 dem

-10 dBm

-20 dBm

D1 -14.820 dBm

-30 dBm

-40 dBm

-50 dBm:

-70 dBm

PP psre HESE R

Start 30.0 MHz

30001 pts

Stop 1.0 GHz
_— el
ARRRRRED e

BLE_2M_Ant10_2440_1000~26500

Spectrum

&)

Ref Level 20,00 dém
o Att 20 dB
Count 10/10

Offset 12.74 d8 & RBW 100 kHz

SWT

255 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

10 dB.‘

M1[1]

Y

0 dem

mM2[1]

5.01 dBm)|
2.440280 GHz
-45.96 dBm)
19.711050 GHz

-10 dBim

D1 -14.820 dBm

-20 dBm

-30 dBm

-40 dBim

Mz

-50 dEim:

-70 dBm

Start 1.0 GHz 30001 pts StuE 26.5 GHz
[ Jjl ) RRRRRR ]
Date: 13.JAN.2023 16:31:2%
Sporton International Inc. (Kunshan) Page Number 1 A2-44 of 46

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID:: 2AFZZPCD8G



SPORTON LAB. FCC RF TESt Report

Report No. : FR2D2814B

BLE_2M_Ant9_2480_30~1000

Spectrum c%:

Ref Level 20,00 dém Offset 12.70 dB & RBW 100 kHz
lo Att 20dB SWT 30,1 ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

M1[1] 55.22 dBm

627.5810 MHz|
10 dam

0 dem

-10 dBm

D1 -15.640 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

PTISE T Awiow e LSRRI PR B

-70 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz
_— el
L JL J ARRRRRED e

023 17:47:08

BLE_2M_Ant9_2480_1000~26500

Spectrum c%:
Ref Level 20.00 dem  Offset 12.70 dB & RBW 100 kHz
lo Att 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 3.96 dBm
2.480230 GHz
10 dﬂ_‘_. M2[1] -46.52 dBm)
o 23.720000 GHz,
0 dem
-10 dem
D1 15640 dem
-20 dem
-30 defn
40 dem
UE
-70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—— ]
L Jj J CHRREED e
Date: 13.JAN.2023 17:47:4
Sporton International Inc. (Kunshan) Page Number : A2-45 of 46

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID:: 2AFZZPCD8G



SPORTON LAB. FCC RF TESt Report

Report No. : FR2D2814B

BLE_2M_Ant10_2480_30~1000
Spectrum [@

Ref Level 20,00 dém Offset 12.67 dB & RBW 100 kHz
lo Att 20dB SWT 30,1 ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

M1[1] 54.36 dBm
925.8780 MHZ
10 dém

0 dem

-10 dBm

D1 -17.350 dBm
-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-70 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz
e 102 L CHZ
) o e

BLE_2M_Ant10_2480_1000~26500

Spectrum c%:
Ref Level 20,00 dBm Offset 12.67 dB & RBW 100 kHz
| Att 20 de SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 0.78 dBm
2.479380 GHz
10 dBm M2[1] -46.16 dBm
20.374050 GHz
M1
0 demy
-10 dem
T D1 -17.350 dBm
-20 dBfm
-30 dBfmn
40 dBfn e
50 dem
=70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—— ]
L Jjl ) [TEEREN ]
Date: 13.JAN.2023 16:34:00
Sporton International Inc. (Kunshan) Page Number : A2-46 of 46

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID:: 2AFZZPCD8G



saronas. FCC RF Test Report Report No. : FR2D2814B

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
600 | 15C RS§247-QP
40.0
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060103-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB  dBuv  &Buv B dE
1% 0.166 51.89 -13.27 65.16 41.19 0.27 10.43 QF
2 0.166 30.99 -24.17 55.16 20.20 0.27 10.43 Average
3 0.235 42.19 -20.07 62.26 31.50 0.30 10.39 QP
4 0.235 24.89 -27.37 52.26 14.20 0.30 10.39 Average
5 0.345 41.09 -18.00 59.08 30.49 0.27 10.33 QF
8 0.345 24.89 -24.20 49.08 14.29 0.27 10.33 Average
7 7.407 38.86 —21.14 60.00 28.20 0.35 10.31 QP
8 7.407 32.26 -17.74 50.00 21.60 0.35 10.31 Average
9 7.935 41.84 -18.16 60.00 31.10 0.35 10.39 QP
10 7.935 36.54 —13.46 50.00 25.80 0.35 10.39 Average
11 11.080 38.76 -21.24 60.00 27.48 0.43 10.84 QF
12 11.080 33.46 -16.54 50.00 22.19 0.43 10.84 Average
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Report No. : FR2D2814B

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
600 | 15C RS§247-QP
[™-]
50.0 | | 15C RSS247-AVG
i I3
40.0
30.0 1 |
Mg 144
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060103-N NEUTRAL
Over Limit Read LISN Cable
Fregq Level Limit Line Level Factor Los=z Remark
WHz ~ dBuv a8 ~ dBuv _ &Buv dB aE
1%  0.187 57.04 -7.11 64.15 46.30 0.32 10.42 QF
2 0.187 36.84 -17.31 54.15 26.10 0.32 10.42 Average
3 0.203 48.94 -14.55 63.49 38.20 0.32 10.42 QP
4 0.203 28.94 -24.55 53.48 18.20 0.32 10.42 Average
5 0.239 51.32 -10.81 62.13 40.60 0.33 10.39 QP
6 0.239 33.32 -18.81 52.13 22.60 0.33 10.39 Average
7 0.259 51.21 -10.26 61.47 40.50 0.33 10.38 QF
8 0.259 28.91 -22.56 51.47 18.20 0.33 10.38 Average
9 0.315 44.27 -15.57 59.84 33.60 0.33 10.34 QP
10 0.315 26.27 -23.57 49.84 15.60 0.33 10.34 Average
11 0.377 41.09 -17.25 58.34 30.50 0.28 10.31 QP
2 0.377 25.19 -23.15 48.34 14.60 0.28 10.31 Average
12 0.452 42.03 -14.82 56.85 31.50 0.28 10.25 QF
14 0.452 25.13 -21.72 46.85 14.60 0.28 10.25 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 22~23C

Test Engineer : Carry Xu
Temperature : 41~42 %

Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel = Frequency Remark
(MHz) Rate
Mode 1 2400-2483.5 9 Bluetooth-LE_GSFK 00 2402 1Mbps -
Mode 2 2400-2483.5 9 Bluetooth-LE_GSFK 19 2440 1Mbps -
Mode 3 2400-2483.5 9 Bluetooth-LE_GSFK 39 2480 1Mbps -
Mode 4 2400-2483.5 9 Bluetooth-LE_GSFK 00 2402 2Mbps -
Mode 5 2400-2483.5 9 Bluetooth-LE_GSFK 19 2440 2Mbps -
Mode 6 2400-2483.5 9 Bluetooth-LE_GSFK 39 2480 2Mbps -
Mode 7 2400-2483.5 10 Bluetooth-LE_GSFK 00 2402 1Mbps -
Mode 8 2400-2483.5 10 Bluetooth-LE_GSFK 19 2440 1Mbps -
Mode 9 2400-2483.5 10 Bluetooth-LE_GSFK 39 2480 1Mbps -
Mode 10 2400-2483.5 10 Bluetooth-LE_GSFK 00 2402 2Mbps -
Mode 11 2400-2483.5 10 Bluetooth-LE_GSFK 19 2440 2Mbps -
Mode 12 2400-2483.5 10 Bluetooth-LE_GSFK 39 2480 2Mbps -
Mode 13 2400-2483.5 10 Bluetooth-LE_GSFK 39 2480 2Mbps LF
2400-2483.5 10 Bluetooth-LE_GSFK 39 2480 2Mbps -
Mode 14
GSM850 Link -
Sporton International Inc. (Kunshan) Page Number : C1of C33
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
Bluetooth-LE_GSFK | 00 2386.05 44.25 54.00 -9.75 \% AVERAGE Pass Band Edge
! Bluetooth-LE_GSFK | 00 @ 4804.00 41.52 74.00 -32.48 PEAK Pass Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
2 Bluetooth-LE_GSFK | 19 = 7320.00 43.72 74.00 -30.28 H PEAK Pass Harmonic
Bluetooth-LE_GSFK | 39  2483.80 45.30 54.00 -8.70 H AVERAGE Pass Band Edge
3 Bluetooth-LE_GSFK | 39 = 7440.00 43.36 74.00 -30.64 H PEAK Pass Harmonic
Bluetooth-LE_GSFK | 00 @ 2379.81 44.86 54.00 -9.14 \% AVERAGE Pass Band Edge
‘ Bluetooth-LE_GSFK | 00 @ 4804.00 42.05 74.00 -31.95 H PEAK Pass Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
> Bluetooth-LE_GSFK | 19 = 7320.00 44.25 74.00 -29.75 \% PEAK Pass Harmonic
Bluetooth-LE_GSFK | 39 @ 2484.70 46.06 54.00 -7.94 \% AVERAGE Pass Band Edge
® Bluetooth-LE_GSFK | 39 = 7440.00 43.99 74.00 -30.01 H PEAK Pass Harmonic
Bluetooth-LE_GSFK | 00 @ 2346.53 44.11 54.00 -9.89 H AVERAGE Pass Band Edge
! Bluetooth-LE_GSFK | 00 @ 4804.00 40.60 74.00 -33.40 H PEAK Pass Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
° Bluetooth-LE_GSFK | 19 = 7320.00 44.04 74.00 -29.96 \% PEAK Pass Harmonic
Bluetooth-LE_GSFK | 39 | 2499.58 45.23 54.00 -8.77 V | AVERAGE Pass | Band Edge
° Bluetooth-LE_GSFK | 39 = 7440.00 44.14 74.00 -29.86 H PEAK Pass Harmonic
Bluetooth-LE_GSFK | 00 @ 2382.41 44.78 54.00 -9.22 H AVERAGE Pass Band Edge
0 Bluetooth-LE_GSFK | 00 & 4804.00 40.64 74.00 -33.36 H PEAK Pass Harmonic
Bluetooth-LE_GSFK | 19 - - - - - - - Band Edge
H Bluetooth-LE_GSFK | 19 = 7320.00 43.86 74.00 -30.14 H PEAK Pass Harmonic
Bluetooth-LE_GSFK | 39 @ 2483.86 46.19 54.00 -7.81 H | AVERAGE | Pass | Band Edge
. Bluetooth-LE_GSFK | 39 = 7440.00 43.21 74.00 -30.79 H PEAK Pass Harmonic
13 Bluetooth-LE_GSFK | 39 62.98 35.38 40 -4.62 \% PEAK Pass LF
<Co-location mode> :
Bluetooth-LE_GSFK = 39 @ 2484.64 46.29 54.00 -7.71 AVERAGE Pass Band Edge
o Bluetooth-LE_GSFK | 39 | 7440.00 43.97 74.00 -30.03 \% PEAK Pass Harmonic
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Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050 i
900 900
70 FCCPART 15C 70 FCCPART 15C
600 1 0.0
Juttgd s et tudomatl | Wb it I P et
5 T il
Peak
300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2336.00 55.69 74.00 -18.31 44.85 32.07 6.52 32.95 6.0 185 360 PEAK 1 400,00 97.64 ---eev oemees 85,96 3230 6.62 32.84 6.00 185 360 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
50 ! 45.0WW
Av
) 300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 138488 44.22 5400 -9.78 32.13 3.6 6.60 32.87 6.0 185 360 AVERAGE 1 400,00 96.49 ---eev -omees B4.41 3230 6.62 32.84 6.00 185 360 AVERAGE
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Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT
Pol. Vertical Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050 1
900 900
70 FCCPART 15C 70 FCCPART 15C
600 1 ] \ 0.0
Moprtefieiby i Fenafirnl ik o e . bt L i A ITRTRMP YWY
5 o Sy
Peak
300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1388.13 55.25 74.00 -18.75 43.23 32.28 6.60 32.86 6.0 332 B PEAK 1 400,00 97.27 --seev ovmees 85,19 3230 6.62 32.84 6.0 392 b PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
50 1 45.0MMMM
Av
) 300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 386,85 44.25 5400 -9.75 325 32.77 6.60 32.87 6.0 332 B AVERAGE 1 00,00 96,43 ---nev oomees B4.35 3230 6.62 32.84 6.0 3%2 0 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLeveumvnn) 1 Level (dBuVim)
900
750 FCCPART 15C) 75 FCCPART 15C)
m B0
FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak 50 ‘ S S — . WWW 5 1 . " e g
o Aot "
it Libgsrbpngrir
Avg
300! 0
150 15,
3000 6000 9000, 12000. 15000. 18000 3000 §000. 9000. 12000. 15000 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4304.80 41.52 74.00 -32.48 9.60 34.30 9.4 6l.82 e.ee - --- PEAK 1 4504.80 40.72 74.00 -33.28 55.80 34.30 9.4 6l.E2 e.ee - --- PEAK
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Pol. Horizontal Vertical
e 0Buvim) pLeve 0Buvin)
1050, 105,
90.0
750 FCC PART 15C| 1 FCC PART15C|
m B0
FCC PART 15C (AVG)] FCC PART 15C (AVG)]
Peak 454 . 2 IPRPRPRTRLE G & ’ 2 oy et
. | ponetettidng gtk | bkt e
Avg 30.0! 30
150 15,
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 4000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  dB dBuv dB/m dB dB dB m deg Pz dBuv/m dBuV/m  dB dBw dB/m dB dB dB cm  deg
1 4880.00 42.54 74.00 -31.46 60.65 34.13 9.53 6L77 @.88 ---  --- PEAK 1 4880.00 42.69 74.00 -31.31 60.80 34.13 9.53 6L77 @.88 ---  --- PEAK
2 7320.88 43.72 74.08 -30.28 58.39 35.78 1l.69 62.06 0.8 ---  --- PEAK 2 7320.88 43.60 74.00 -30.48 58.27 35.78 11.69 62.86 0.8  ---  --- PEAK
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TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G

3
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39 2480MHz
ANT 9
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050 i
900 900
70 FCCPART 15C 70 FCCPART 15C
600 ‘f 1 0.0
- TR N TP Y 1 Sl i ot RNt PV TN R ETP YD
& 45.0M
Peak
300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2487.16 55.58 74.00 -18.42 42.99 32.47 6.74 3262 6.00 267 M PEN 1 2480.00 98.26 ----ev -vnee- 85,72 3244 673 32.63 6.0 287 34 PEA
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
41 } \ ! 45.0M-~m~mww
Av
) 300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2483.80 45.30 S4.00 -B.70 3274 32.45 673 3262 6.00 287 344 AVERAGE 1 250,00 973 ----ev -emees B4.76 3244 673 32.63 6.00 287 344 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7 of C33
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3
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39 2480MHz
ANT 9
Pol. Vertical Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
1
900 900
70 FCCPART 15C 70 FCCPART 15C
600 1 0.0
e oty ol P MWMMW
450 450
Peak
300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 24%9.64 55.44 74.00 -18.56 42.77 32.50 6.75 3258 6.0 259 B PEAK 1 280,00 95.25 --seev oemees 871 3244 673 3263 6.0 259 b PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
80 1 45.0M—wmww
Av
) 300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 4%.04 4.4 5400 -9.16 32.17 32.50 675 3258 6.0 259 B AVERAGE 1 50,00 9423 --eeev oomeee BL.69 3244 673 32.63 6.00 259 0 AVERAGE
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Pol. Horizontal Vertical
e 0Buvim) pLeve 0Buvin)
90.0
750 FCC PART 15C| 1 FCC PART15C|
m B0
FCC PART 15C (AVG)] FCC PART 15C (AVG)]
Peak 5.0 | Winith MMWW 15 : T WWW
oyl * sy P PRI L L
,,,MMWWWW " frsfere "
Avg 30.0! 30
150 15,
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  dB dBuv dB/m dB dB dB m deg Pz dBuv/m dBuV/m  dB dBw dB/m dB dB dB cm  deg
1 4960.00 42.65 74.00 -31.95 60.65 34.18 9.61 6L.71 @.88 ---  --- PEAK 1 4960.00 41.91 74.00 -32.89 59.91 34,18 9.61 6L.71 @.88 ---  --- PEAK
2 744.08 43.36 74.08 -30.64 57.96 35.78 1L.77 62.67 @.88 ---  --- PEAK 2 744,08 43.00 74.00 -31.08 57.60 35.78 11.77 62.67 @.88  ---  --- PEAK
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Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
70 FCCPART 15C 70 FCCPART 15C
600 1 j) 0.0
btk i s y MWWMWWM
450 450
Peak
300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 137799 5516 74.00 -18.84 43.21 32.24 6.59 32.88 6.00 108 202 PEAK 1 2400.00 109,41 ---evv -vnees 97.33 330 6.62 32.84 6.00 108 282 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
50 | 45.0MW-MM
Av
) 300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 34484 44,86 5400 -9.14 3315 3211 653 3293 680 100 202 AVERAGE

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 240000 107,09 ----vn woeeee 95.01 32,30 6.62 32,84 6.B0 108 202 AVERAGE

Sporton International Inc. (Kunshan)
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FAX : +86-512-57900958

FCC ID: 2AFZZPCD8G

Page Number

: C10 of C33



SPORTON LAB.

FCC RF Test Report

Report No. :FR2D2814B

4
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 9
Pol. Vertical Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
70 FCCPART 15C 70 FCCPART 15C
600 1 J l\ 0.0
450 450
Peak
300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2333.66 55.01 74.00 -18.99 43.38 32.86 6.52 32.95 6.0 259 262 PEAK 1 2400.00 108,09 ----vv -vnem- 96.01 3230 6.62 32.84 6.00 B9 262 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
45 ! 450 MWWJ
Av
) 300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

@ obul dm B B B o deg
1237900 44,86 S4.00 -9.14 3291 2.4 6.59 3283 6.80 259 262 AVERAGE

93.47 .30 6.62 32.84 6.0 259

6 b B B B B o deg
262 RVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
L.m“umﬂ(lll)]\ﬂm] 1 Level (dBuVim)
900
750 FCC PART 15C| 75 FCC PART15C|
m B0
FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak 450 1 sl T e 8, 1 sttt ot ottt
A
wwﬂf’}‘““* Wwwww«*ﬂww ittt
Avg
M 0
150 15,
3000 6000 9000, 12000. 15000. 18000 3000 §000. 9000. 12000. 15000 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4304.80 42.65 74.00 -31.95 60.13 34.30 9.4 6l.&2 e.ee - --- PEAK 1 4504.80 41.54 74.00 -32.16 59.92 34.30 9.4 6l.E2 e.ee - --- PEAK
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Pol. Horizontal Vertical
e 0Buvim) pLeve 0Buvin)
90.0
750 FCC PART 15C| 1 FCC PART15C|
m B0
FCC PART 15C (AVG)] FCC PART 15C (AVG)]
Peak 50 4 2 S it il e g s . L, et g™
i b " ! bty o
e I
Avg 30.0! 30
150 15,
3000 6000. 9000. 1 15000. 18000 3000 6000. 4000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  dB dBuv dB/m dB dB dB m deg 1z dBuv/m dBuv/m dBuw de/m d8 d6 dB cm deg
1 4830.00 42.81 74.00 -31.19 6@.92 34,13 9.5 6L.77 @.ee ---  --- PEAK 1 4880.00 42.17 74.00 -31.83 60.28 34.13 9.5 6L.77 @.ee ---  --- PEAK
2 7320.00 43.88 74.00 -30.12 58.55 35.78 11.69 62.86 @.08 ---  --- PEAK 2 7320.00 4425 74.00 -29.75 58.92 35.78 11.69 62.86 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C13 of C33
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Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz

ANT 9
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
70 FCCPART 15C 70 FCCPART 15C
600 { 0.0
M . o ey M ottt
I S e
Peak
300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 M35 56,75 74.00 -17.25 4428 3245 6.73 3263 6.0 127 207 PEMK 1 245000 107,63 ----vn woeeev 95,09 1244 673 3263 600 127 207 PEK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)

5 o 4mW%MWWMMMMMWMﬁMNMQWMMWWAMMWWWWMMJMMMW
Avg

300 300
160 160
U U
M40 Uk, 44, 2476, 2488, 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 48350 4576 S4.00 -B.30 33.05 3245 673 3263 6.60 127 207 AVERAGE 1 2430.00 105,45 ----ev -vnees 9291 3244 673 32.63 6.00 127 287 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C33

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G




FCC RF Test Report

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G

sPoRTON LAB. Report No. :FR2D2814B
6
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39 2480MHz
ANT 9
Pol. Vertical Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
70 FCCPART 15C 70 FCCPART 15C
g * il
f i u}‘diwu.}ln.\ o IR ET A
50 45.0M
Peak
300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2483.50 58.75 74.00 -15.25 46,28 32.45 6.73 32.63 6.0 226 261 PEAK 1 243000 107,55 ---nev -veees 95.01 3244 673 32.63 6.00 26 261 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
1
450 ‘J 40 WMW
Av
) 300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 48470 46.06 54.00 -7.94 33.49 3246 6.73 32.62 6.0 226 261 AVERAGE 1 243000 104,94 --veev ovneee 9240 3244 673 32.63 6.00 226 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C33




SPORTON LAB.

FCC RF Test Report

Report No. :FR2D2814B

Pol. Horizontal Vertical
e 0Buvim) pLeve 0Buvin)
90.0
750 FCC PART 15C| 1 FCC PART15C|
m B0
FCC PART 15C (AVG)] FCC PART 15C (AVG)]
Peak 40 ] Ty e S Sl # 1 PPN s e
| g bbbt gt
Avg 30.0! 30
150 15,
3000 6000. 9000. 1 15000. 18000 3000 6000. 4000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  dB dBuv dB/m dB dB dB m deg Pz dBuv/m dBuV/m  dB dBw dB/m dB dB dB cm  deg
1 4960.80 41.62 74.08 -32.38 59.62 34.18 9.61 6L.71 0.88 ---  --- PEAK 1 4960.00 42.25 74.00 -31.75 60.25 34,18 9.61 6L.71 @.88 ---  --- PEAK
2 744.08 43.99 74.08 -30.01 58.59 35.78 1L.77 62.67 @.88  ---  --- PEAK 2 744,08 43.53 74.00 -30.47 58.13 35.78 1L.77 62.67 @.88  ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C16 of C33

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZPCD8G
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Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz

ANT 10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050 1
900 900
70 FCCPART 15C 70 FCCPART 15C
600 1 0.0
T A | T M‘w‘"h
450 450
Peak
300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 346,53 55.15 74.00 -18.85 43.43 3211 6.54 3293 6.00 293 317 PENK 1 400,00 99.59 --veev oomees 8751 3230 6.62 32.84 6.00 23 307 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050 §
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
450 ! Ll M—MMWM
Av
) 300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 346,53 411 54.00 -9.89 32.39 32,11 6.54 32.93 6.00 293 317 AVERAGE 1 400,00 98.64 ----ev -vnees 86,56 3230 6.62 32.84 6.00 293 317 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C33

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G




SPORTON LAB.

FCC RF Test Report

Report No. :FR2D2814B

7
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
1
900 900
70 FCCPART 15C 70 FCCPART 15C
600 1 0.0
SR A A Ly i Il il bbb s
50 4&0MW
Peak
300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 364,88 55.95 74.00 -18.05 44.11 32.18 6.56 32.9 6.0 40 64 PEAK 1 00,00 9537 --seev oemees 83,29 3230 6.62 32.84 6.00 400 64 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
i * 45.0MMMW
Av
) 300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 538527 4.02 5400 -9.98 3.2 3.7

@ obul dm B B B o deg
6.60 3287 6.00 400 64 AVERAGE

6 b B B B B o deg
8229 12,30 6.62 3284 6.0 400 64 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G

Page Number : C18 of C33
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Pol. Horizontal Vertical
1._.m“umﬂ(lll)]\ﬂm] 1 Level (dBuVim)
900
750 FCCPART 15C) 75 FCCPART 15C)
m B0
FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak 5 . e MWWW 15 — R ,WWW
o T b 4 " el
Mhgsipterronghea N WW*‘;W bbb
Avg
M 0
150 15,
3000 6000 9000, 12000. 15000. 18000 3000 §000. 9000. 12000. 15000 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4304.00 40.60 74.00 -33.48 55.68 34.30 9.4 6l.&2 e.ee - --- PEAK 1 4504.80 39.97 74.00 -34.03 55.85 34.30 9.4 6l.E2 e.ee - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C19 of C33

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. :FR2D2814B

Pol. Horizontal Vertical
e 0Buvim) pLeve 0Buvin)
1050, 105,
90.0
750 FCC PART 15C| 1 FCC PART15C|
m B0
FCC PART 15C (AVG)] FCC PART 15C (AVG)]
Peak 450 1 A i P et 15 4 2 ) tasppabar ™
b ! bt A Y " , b il sy i i T
kel Lot st
Avg 30.0! 30
150 15,
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 4000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  dB dBuv dB/m dB dB dB m deg Pz dBuv/m dBuV/m  dB dBw dB/m dB dB dB cm  deg
1 4880.80 42.63 74.00 -31.37 60.74 34,13 9.53 6L77 @.88 ---  --- PEAK 1 4880.80 42.61 74.00 -31.39 60.72 34.13 9.53 6L77 @.88 ---  --- PEAK
2 7320.88 43.82 74.08 -30.18 53.49 35.78 11.69 62.06 0.8 ---  --- PEAK 2 7320.88 44.04 74,00 -29.96 58,71 35.78 11.69 62.86 0.8  ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C20 of C33

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZPCD8G
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Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz

ANT 10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050 1
900 900
70 FCCPART 15C 70 FCCPART 15C
600 j 1 0.0
syl gy o e " il b it i Al i, M
51 4&0M
Peak
300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 4899 56.55 74.00 -17.45 43.94 3248 674 3261 600 295 360 PEMK 1 150,00 97,45 --moee ooeeee B91 1244 673 363 600 295 360 PEK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)

450 ,,J \ 1 450

Ay M
) 300 300
160 160
U U
M40 Uk, 44, 2476, 2488, 200 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2488.24 4481 5400 -9.19 32.21 32.47 674 32.61 6.0 295 360 AVERAGE 1 2480.00 9638 ----ev -eeee- B3.84 3244 673 32.63 6.00 295 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C33

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G




saranis. FCC RF Test Report

Report No. :FR2D2814B

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39 2480MHz
ANT
Pol. Vertical Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
1
900 900
70 FCCPART 15C 70 FCCPART 15C
600 J 1 0.0
(TR M g il bbb ol . R A RNUE ik
5 b
Peak
300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 49044 5611 74.00 -17.89 43.47 32.49 675 3260 6.00 336 3B PEM 1 2450.00 94,94 --veev oomeee B2.40 3244 673 32.63 6.00 336 38 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
o | 45IUWWW
Av
) 300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 49,5 45.23 5400 -8.77 3256 3250 675 3250 6.8 336 38 AVERAGE

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 450,00 94,01 ---oee woeeee BLA7 1244 673 3263 6.8 336 35 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZPCD8G

Page Number : C22 of C33




SPORTON LAB.

FCC RF Test Report

Report No

.:FR2D2814B

Pol. Horizontal Vertical
e 0Buvim) pLeve 0Buvin)
90.0
750 FCC PART 15C| 1 FCC PART15C|
m B0
FCC PART 15C (AVG)] FCC PART 15C (AVG)]
Peak 450! p rtsaptnas L Nl 5 1 ’ n MWW
st bt NIRRT S st (ot
Avg 30.0! 30
150 15,
3000 6000. 9000. 1 15000. 18000 3000 6000. 4000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  dB dBuv dB/m dB dB dB m deg Pz dBuv/m dBuV/m  dB dBw dB/m dB dB dB cm  deg
1 4960.00 42.06 74.00 -31.94 60.06 3418 9.61 6L.71 0.88 ---  --- PEAK 1 4960.80 42.65 74.00 -31.35 60.65 34,18 9.61 6L.71 @.88 ---  --- PEAK
2 7440.08 44,14 74.08 -29.86 58.74 35.78 1L.77 62.67 @.88 ---  --- PEAK 2 744,08 43.53 74.00 -30.47 58.13 35.78 1L.77 62.67 @.88  ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C23 of C33

TEL : +86-512-57900158
FAX: +86-512-57900958

FCC ID: 2AFZZPCD8G



SPORTON LAB.

FCC RF Test Report

Report No. :FR2D2814B

10
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT 10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
70 FCCPART 15C 70 FCCPART 15C
600 J k 0.0
remp— T ) i Mwwmwm
450 450
Peak
300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 51373 5481 74.00 -19.19 43.34 3195 6.4 3299 6.0 102 204 PEA 1 2400.00 108,78 ----vv -=-em- 96,70 3230 6.62 32.84 6.00 102 284 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
£50 1 40 WWWWM
Av
) 300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 136041 478 5400 9.2 3281 3235 6.59 32.87 6.0 102 204 AVERAGE 1 2400.00 106,70 ----vv -=-ee- 94,62 3230 6.62 32.84 6.00 102 284 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C33

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G
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10

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz

ANT 10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
70 FCCPART 15C 70 FCCPART 15C
600 f 0.0
o okl b i q WMMMWW Y Ml
450 450
Peak
300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 360,57 55.01 74.00 -18.99 43.19 32.17 6.56 3291 6.00 243 297 PEMK 1 2400.00 106,53 ----vv -vnee- 94,45 3230 6.62 32.84 600 43 297 PEAK
12ﬂLe\lel ({BuVim) 12"Le\iel (dBuVim)
1050 1050 !
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
450 ! 45.0WWWM
Av
) 300 300
160 160
I 3. 1362, 2388, M, 40 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1359.61 4474 5400 -9.26 32.93 32.16 6.56 32.91 6.00 243 297 AVERAGE 1 2400.00 104,46 ----vv -vnees 92,38 3230 6.62 32.84 6.00 243 297 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C33

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G
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Pol. Horizontal Vertical
1._.m“umﬂ(lll)]\ﬂm] 1 Level (dBuVim)
900
750 FCCPART 15C) 75 FCCPART 15C)
m B0
FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak 450 . - M .MMWW AE - ket g At ‘MWWW
w2l R b [ oAb At "
Avg
M 0
150 15,
3000 6000 9000, 12000. 15000. 18000 3000 §000. 9000. 1 15000 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 4304.80 40.64 74.00 -33.36 56.72 34.30 9.4 6l.&2 e.ee - --- PEAK 1 4504.80 40.29 74.00 -33.71 55.37 34.30 9.4 6l.&2 e.ee - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C26 of C33

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. :FR2D2814B

Pol. Horizontal Vertical
e 0Buvim) pLeve 0Buvin)
90.0
750 FCC PART 15C| 1 FCC PART15C|
m B0
FCC PART 15C (AVG)] FCC PART 15C (AVG)]
Peak ; . ORI o .: ) PRI NE . o e
b N (PIRP T " e YT ey
s ] it
Avg 30.0! 30
150 15,
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 4000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  dB dBuv dB/m dB dB dB m deg 1z dBuv/m dBuv/m dBuw de/m d8 d6 dB cm deg
1 4830.00 42.35 74.00 -31.65 GR.46 34,13 9.5 6L.77 @.ee ---  --- PEAK 1 4880.00 42.89 74.00 -31.11 61.00 34.13 9.5 6L.77 @.ee ---  --- PEAK
2 7320.00 43.86 74.00 -30.14 58.53 35.78 11.69 62.86 @.00 ---  --- PEAK 2 7320.00 43.75 74.00 -38.25 58.42 35.78 11.69 62.86 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C27 of C33

TEL : +86-512-57900158
FAX: +86-512-57900958
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FCC RF Test Report

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZPCD8G

sPoRTON LAB. Report No. :FR2D2814B
12
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39 2480MHz
ANT 10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
70 FCCPART 15C 70 FCCPART 15C
il 1 il
e, b it I A bbbeinlonian e MW
450 450
Peak
300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2483.68 58.08 74.00 -16.00 45.45 32.45 6.73 3263 6.00 292 45 PEM 1 2430.00 107,26 ----vv -=nee- 9.72 3244 673 3263 6.0 22 345 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1
1050 1050
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
1
4 b _ij 45.0MMM
Av
) 300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2483.86 46,19 54.00 -7.81 33.63 32.45 6.73 32.62 6.0 292 345 AVERAGE 1 245000 104,93 ---eev ovmees 92,39 3244 673 32.63 6.00 292 345 AVERAGE
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12
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39 2480MHz
ANT 10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1150 1150 !
900 900
70 FCCPART 15C 70 FCCPART 15C
600 “/ \ 1 0.0
v T Tt 1_|.L. tWchotnbigory " AT TP T " ettt s bt
Peak
300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 24%.60 55.36 74.00 -18.64 42.78 32.50 6.75 3259 6.00 308 36 PEM 1 245000 104,01 ----vv -veee- 91.47 3244 673 3263 6.00 300 36 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
1
450 -/ 45.0M
Av
) 300 300
160 160
2440 Uk, 44, 2476, 2488, 200 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 43440 45.80 S54.00 -B.20 33.24 3245 673 3262 6.00 300 36 AVERAGE 1 243000 101,89 ----vv -veee- 89.35 3244 673 32.63 6.00 300 36 AVERAGE
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12
Mode Harmonic
2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz
ANT 10
Pol. Horizontal Vertical
m Level (dBuVim) m Level (dBuV/m)
1050 1050
90.0 90.0
750 FCCPART 15C 750 FCCPART 15C
60.0 60.0
FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak 40 ! WMWWW 454 ! WWWW
AVg 300 300
150 150
3500 6000. 9000. 12000. 15000. 18000 3000 6000. 9000 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dow/m dew/m  d5 dew deim d8 0 o5 an deg iz dW/m dBw/m d6 dew  dem ds 0 o5 an  deg
1 4960.00 42.19 74.00 -31.81 6@.19 34,18 9.61 6L.71 @.ee ---  --- PEAK 1 4960.00 43.l0 74.00 -38.98 61.10 34.18 9.61 6L.71 @.ee ---  --- PEAK
2 7440.00 43.21 74.00 -39.79 57.81 35.78 11.77 62.87 @.08  ---  --- PEAK 2 7440.00 42,97 74.00 -31.83 57.57 35.78 11.77 62.847 @.08  ---  --- PEAK
mLeve\ {dBu¥im) mLevel(dHnwm}
1080 1050
00 il
- FLOPRT 1t 5 FCCPART 15
Peak i i
‘ FCCPARTF5CAVG) ‘ FCCPART 5L AVG)
Avg
45‘UMWNWMW% 5 W
" Kl
15l 150
(
18000 470D 14, 2. 1, 25000 18000 14700, itllh 230, 2480 2500

Frequency (M)

Frequency (MH)
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
FCC PART 15C| FCC PART 15C|
675 67.5
5! r 5! r
425 425
1
10 1 [ o, 30.0{ 2 5 & PRI
) 3 . 5 o wpeahiteaier i M; Sy "
bt ek b 4 W
et M 3 e
17 i %MM 17 inam e ok
QP/ ey W
5 3
Peak
1 1.
"3 2. 8. 612, 805. 1000 "3 . 8. 612, 805. 1000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBV dB/m dB8 B dB a deg MHz dBuv/m dBuv/m  dB dBuv dB/m  dB8  dB  dB a deg
1 62,98 28.57 4@.@e -11.43 48.53 12.88 .87 32.91 8.8  --- --- Peak 1 62,98 35.38 4@.08 -4.62 55.34 12.88 .87 32.91 0.0  --- --- Peak
2 1B4.23 23.56 43.50 -19.94 39.68 14.97 1.83 32.34 8.0  --- --- Peak 2 152,22 28.32 43.58 -15.18 42.33 17.17 1.65 32.83 @.80  --- --- Peak
3 273.47 26.73 4e.00 -19.27 38.17 19.11 2,23 3.7 @8.80  --- --- Peak 3 259.89 20.72 46.00 -25.28 31.27 20.86 2.17 3.7 @8.80  --- --- Peak
4 452,92 23.68 46.8@ -22.32 30.72 23.14 2.87 33.85 @.88 --- --- Peak 4 353.98 21.36 46.8 -24.84 31.17 20.57 2.54 32.92 0.8  --- --- Peak
5 565.44 26.96 46.00 -19.84 30.48 26.37 3.21 33.18 8.8  --- --- Peak 5 656.62 27.59 46.0@ -18.41 30.58 26.50 3.47 32.95 8.0  --- --- Peak
6 744.89 28.63 46.0@ -17.37 29.61 28.15 3.69 32.82 @.80  --- --- Peak 6 B48.68 30.39 46.0@ -15.61 29.3@ 29.55 3.93 32.39 4.0  --- --- Peak
Sporton International Inc. (Kunshan) Page Number : C31of C33

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZPCD8G



FCC RF Test Report

sPoRTON LAB. Report No. :FR2D2814B
14
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39 2480MHz
ANT 10
Pol. Horizontal Vertical
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
900 900
70 FCCPART 15C 70 FCCPART 15C
i | B J 1
Mt TR s A m A JRATRT S rhosdlardi et
450 450
Peak
300 300
160 160
2440 Uk, 44, 2476, 2488, 200 2040 452, 44, U5, 2488, 2500
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2483.56 58.35 74.00 -15.65 45.80 32.45 6.73 32.63 6.00 108 135 PEMK 1 2483.74 57.55 74.00 -16.45 44.99 3245 6.73 3262 6.0 43 198 PEAK
12ﬂLe\lel (dBuim) 12"Le\iel (dBuVim)
1050 1050
900 900
750 [
il FCCPARTFAC V) 0 FCCPART A AVG)
1 1
450 J 450 ww/
Av
) 300 300
160 160
2440 Uk, 44, 2476, 2488, 200 2040 452, 44, U5, 2488, 2500
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 48464 46,29 5400 -7.71 33.72 3246 673 3262 6.00 109 135 AVERAGE 1 2488.06 46.01 5400 -7.99 33.41 3247 674 3261 6.0 343 195 AVERAGE
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Pol. Horizontal Vertical
e 0Buvim) pLeve 0Buvin)
90.0
750 FCC PART 15C| 1 FCC PART15C|
m B0
FCC PART 15C (AVG)] FCC PART 15C (AVG)]
Peak 454 ‘ - Pt s | A
Lot ™ “ I gttt et bir b1
Avg 30.0! 30
150 15,
3000 6000. 9000. 1 15000. 18000 3000 6000. 4000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  dB dBuv dB/m dB dB dB m deg Pz dBuv/m dBuV/m  dB dBw dB/m dB dB dB cm  deg
1 4960.00 41.95 74.08 -32.85 59.95 34,18 9.61 6L.71 @.88 ---  --- PEAK 1 4960.80 41.66 74.00 -32.34 59.66 34,18 9.61 6L.71 @.88 ---  --- PEAK
2 744.08 43.83 74.08 -30.17 58.43 35.78 1L.77 62.67 @.88  ---  --- PEAK 2 744,08 43.97 74.00 -30.83 58.57 35.78 1177 62.67 @.88  ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C33 0of C33

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZPCD8G



e% FCC RF Test Report

SPORTON LAB.

Report No. : FR2D2814B

Appendix D. Duty Cycle Plots

VBW

0,
Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
Bluetooth LE 1Mbps 62.04 0.388 2.575 2.7KHz
Bluetooth LE 2Mbps 32.41 0.203 4.929 5.1KHz

Bluetooth LE 1Mbps

Spectrum |

&
v
Ref Level 26.00 dBm Offset 6.00 dB @ RBW 1 MHz

o Att 30 dB @ SWT 2 ms YBW 1 MHz

SGL

@ 1Pk Max

D3[1]
20 dBm

0.12 dB

626.09 ps
d . ~ M1[1] 6.76 dBm
107dem = 55 69.57 jis]
0 dBm

-10[dBm

-20(dBm

-30(dBm

0/dBrm }

_af \
l\q dBm \i)u“fliij"‘l‘fm ! ’I'iﬁh“'l\l !J\ﬁ}fw“”\nﬂl‘b“ L | |ng]

-60 dBm

-70 dBm

CF 2.44 GHz 691 pts 200.0 ps/

Marker

Type | Ref | Trc | X-value | Y-value | Function
1

M1 69,57 ps 6.76 dBm
Dz M1 1 388.41 ps 0.74 dB
D3] M1 1 626.09 ps 0.12 d8

( )

Date: 6.JAN.2023 13:51:03

Function Result |

Ready CECEEEEEEN ™ y
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Bluetooth LE 2Mbps

e Att
SGL

Spectrum |

=)

Ref Level 26.00 dBm Offset 6.00 dB

0 dB & SWT 2ms

@ RBW 1 MHz
VBW 1 MHz

@ 1Pk Max

20 dém

D3[1] 0.09 dB

10 dBm

D2

626.09 ps

0 dBm

D3
f"f““““*"’“" M1[1] [T 14.95 dBm

246.38 ps

-10 dBm

-20 dBm

-30 dém

-40 dBm

-60 dBm

oy

HAMLUJ. WWWWJW‘; ‘”\ll‘ L .I 1 {

-70 dBm

CF 2.44 GHz

691 pts

200.0 ps/

Marker

Type | Ref

Trc | X-value |

Y¥-value

Function | Function Result |

M1
D2
D3

M1
M1

1 1

1
1

246.38 ps
202.9 ps
6526.09 ps

14.95 dBm
0.64 de
0.09 dB

L

)

Date: 6.JAN.2023

13:48:56

J Ready CEECEEEEEN ™
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